wenonin. FCC/IC TEST REPORT Report No.: FR6D1421

FCC/IC TEST REPORT

for

47 CFR Part 15 Subpart C, IC RSS-210

Equipment : Bluetooth Dongle
Trade Name : MOTOROLA
Model No. : D200

FCCID : OHH-D200

IC ID : 1090-D200
Filing Type . Certification
Applicant : MOTOROLA INC.

600 North US Highway 45, Libertyville, lllinois 60048, USA

The test result refers exclusively to the test presented test model / sample.

Without written approval of SPORTON International Inc., the test report shall not be reproduced
except in full.

Certificate or Test Report must not be used by the applicant to claim the product in this test
report endorsement by NVLAP or any agency of U.S. government.

The data shown in this test report were carried out on Jan. 19, 2007 at Sporton International Inc. LAB.
Report No.: FR6D1421, Report Version: Rev. 01.

" ;| ]

RoyWu |
Deputy Manager

SPORTON International Inc.
6F, N0.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255



=emonn. FCC/IC TEST REPORT Report No.: FR6D1421

Table of Contents

HISTOIY Of thiS ST FEPOIT ...ttt e ettt e e e st bt e s e bb e e e e e bbe e e e e nbe e e e anees ii
1. General Description of EQUIPMENT UNAEE TEST...cciiiiiiiiiiiiiie ittt e s e 1
Y o] ] o= o | P PP P PP OPT PPN 1
Y =Yg 10 = Tod (8 =] S PSP PP PP OPU PPN 1
1.3.Basic Description of EQUIPMENT UNAET TEST......eeiiiiiiiieiiiiiee ittt eesneee s 1
1.4.Feature of EQUIPMENT UNAEE TS .....iiiiiiiiiii ittt ettt sttt et e e e e e e e e snneee s 1
2. Test Configuration of EQUIPMENT UNAEI TSt ......eiiiiiiiiii ittt e e 2
P R ST Y - T 1= PP PP PP UPRPPR PP 2
P =2 Y, [ To = PSP PR OPPPPN 2
2.3.ANCIllary EQUIPMENT LIST......eiiiiiiiiieiiitii ettt ettt s et e e st e e s mbb e e s are e e s annbe e e s anenes 2
2.4.Connection Diagram Of TESE SYSTEIM .....ciuiiiiiiiiiie ittt e e anbe e s anenes 2
T ] U1 1 1 OO U PP OPP PRI 3
4. General INfOrMAtioN OF TEST.. ..ttt e e st e e s et e e e et be e e s annbe e e e enres 4
I TS Y o] =T [ O PP PPPOPPPRON 4
4.2.Standard for Methods Of MEASUIEMENT.........ccoiiiiiiiiiiie et 4
4.3.Test in CoMPIANCE WL .......eeii e e s 4
4.4 Frequency RaNGe INVESHGAEM .........cuuiiiiiiiiee ettt et e e e e e enenes 4
A.5.TESE DISLANCE .....ueeeeiiitiit ettt ettt e bt e e e ottt e e o bttt e e ek b et e oo ek bt e e e e as b et e e e ambe e e e e eabbe e enbbe e e e anbe e e e ennnes 4
5. Report of Measurements and EXAmMiNAtiONS .......c..eeiiiiiiiiiiiiee et 5
5.1.List of Measurements and EXamiNAtiONS ............eviiiiiiiiiiiiie e 5
5.2.HOpPIiNg Channel SEPAIATION ........ccoiuuiiieiiiiei ettt sab et e e s et e e e e nbe e e enbreeesannnes 6
5.3.Number of HOPPING FrEQUENCY ......uuriiiiiiiiie ettt ettt et e e e eebee e s 10
5.5 Dwell Time of EACh FIrEOUENCY .......uviiiiiiiee ettt et 16
5.6 OULPUL POWET ....eeeiiiiieeiitt ettt ettt ettt e e e e e ettt e e e e e s e e et e e e e e s e b an b e et e e e s easnnrnneeeeeeenennes 37
5.7 100kHz Bandwidth of Frequency Band EAQES .........c..ooiiiiiiiiiiiiiiee e 38
5.8 Radiated EMIiSSION MEASUIEIMENT .......ccoiiiiiieiiiiie ettt ettt ettt e st e e et e e e s s bb e e e e e anb e e e e e sabneesnnees 42
5.9 ANEENNA REGUITEIMENTS. ... eeiiiiiiiiie ittt ettt et ettt e e s sa bt e e e s be e e e e aabb e e e e anbe e e e e aabbeeeannbeeeeannes 64
6. List of Measuring EQUIPMENTS USEA ......cooiiiiiiiiiiiie ettt sttt ie e e e snnne s 65
7. UNCEITAINTY EVAIUATION ...eiiiiiiiie ettt e e sttt e e sttt e e bbbt e e s bbbt e anb b e e e e sabnb e e e snnneeas 66

Appendix A. External Product Photograph
Appendix B. Internal Photograph
Appendix C. Setup Photograph

SPORTON International Inc. Page No i
TEL : 886-2-2696-2468 Report Issued Date : Jan. 22, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : OHH-D200
ICID : 1090-D200



=emenine FCC/IC TEST REPORT

Report No.: FR6D1421

History of this test report

Report Issue Date: Jan. 22, 2007

Report No.

Description

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCCID : OHH-D200
ICID : 1090-D200

Page No
Report Issued Date
Report Version

i
. Jan. 22, 2007
: Rev. 01



wonron e FCC/IC TEST REPORT Report No.: FR6D1421

1. General Description of Equipment under Test
1.1. Applicant

MOTOROLA INC.

600 North US Highway 45, Libertyville, lllinois 60048, USA
1.2. Manufacturer

Cal-Comp Electronics & Communications Company Limited

191/54, 57, 18" FL., Rachadapisek Rd., Klongtoey, Bangkok, Thailand
1.3. Basic Description of Equipment under Test

Equipment : Bluetooth Dongle

Trade Name : MOTOROLA

Model No. : D200

FCCID : OHH-D200

ICID : 1090-D200

Power Supply Type . From System
1.4. Feature of Equipment under Test

Product Feature & Specification

1. Modulation Type/Data Rate GFSK

2. Frequency Range. 2400 MHz ~ 2483.5 MHz

3. Number of Channels 79

4. Carrier Frequency of each channel 2402+ n*1 MHz, n= 0~78

5. Channel Spacing 1 MHz

6. Maximum Output Power to Antenna 8.15dBm

7. Type of Antenna Connector N/A

8. Antenna Type PIFA Antenna

9. Antenna Gain 3 dBi

10. HW Version BT-1947-03

11. SW Version RC2.4

12. DUT Stage Production Unit

13. Function Type Transmitter Transceiver \%
SPORTON International Inc. Page No . 10f67
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration

operated in a manner tended to maximize its emission characteristics in a typical application.

b. For spurious emission below 1GHz, only one channel of each application was tested because it is not

related to channel selection.
c. The EUT is programmed to transmit signal continuously for all tasting.
d. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2. Test Mode

Application

Bluetooth

Radiated Emission and

conducted test items

Mode 1: Tx_CHO00_ 2402 MHz
Mode 2: Tx_CH39 2441 MHz
Mode 3: Tx_CH78 2480 MHz

Conducted Emission

Mode 1: BT Link Mode

2.3. Ancillary Equipment List

Item Equipment Model No. Power Cord
1. Notebook (DELL) D400 N/A
2.4. Connection Diagram of Test System
Motebook ] EUT
SPORTON International Inc. Page No . 20f67
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3. RF Utility

The EUT is in BT link mode with notebook for conducted emission or in BT continuous Tx Mode controlled by

RF utility for radiation emission and other conducted tests.
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4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No . COO01-HY, 03CHO6-HY

4.1. Test Voltage

AC 120V

4.2. Standard for Methods of Measurement

ANSI C63.4-2003

4.3. Testin Compliance with

47 CFR Part 15 Subpart C, IC RSS-210 Issued 6

4.4. Frequency Range Investigated

Conduction: from 150 kHz to 30 MHz
Radiation: from 30 MHz to 25000MHz

4. 5. Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.
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5. Report of Measurements and Examinations

5.1. List of Measurements and Examinations

FCC Rule IC Rule Description of Test Result Section
15.247(a)(1) A8.1 (2) Hopping Channel Separation Pass 5.2
15.247(a)(1)(iii) A8.1 (4) Number of Hopping Frequency Used Pass 5.3
15.247(a)(1) A8.1 (1) Hopping Channel Bandwidth Pass 5.4
15.247(a)(1)(iii) A8.1 (4) Dwell Time of Each Frequency Pass 5.5
15.247(b)(1) A8.4 (2) Output Power Pass 5.6
15.247(c) A8.5 100kHz Bandwidth of Frequency Band Edges Pass 5.7
15.207 RSS-Gen 7.2.2 |Conducted Emission Pass 5.8
15.209 2.6 Radiated Emission Pass 5.9
15.203 A8.4 (6) Antenna Requirement Pass 5.10
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5.2. Hopping Channel Separation

5.2.1. Measuring Instruments

As described in chapter 6 of this test report.

5.2.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.

2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.2.3. Test Setup Layout

EUT

Lto

Spectrum Analyzer

5.2.4. Test Result The spectrum analyzer plots are attached as below

Temperature: 20.3°C
Relative Humidity: 57%

Test Engineer : __James Huang

Hopping Channel

Channel Frequency Limits Plot
Separation
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.000 0.832 Mode 1
39 2441 1.000 0.830 Mode 2
78 2480 1.000 0.830 Mode 3

Remark: Limit is the greater one of 25kHz or the 20dB bandwidth of the hopping channel.
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5.2.5 Hopping Channel Separation
Mode 1: CHOO (2402MHz)

® *RBW 30 kHz  Delta 2 [T1 ]
*VBW 100 kHz 0.07 dB
Ref 15 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
Offset 8.5 dB Marker| 1 [T1 ]
10 T > 173 dBm

2|.402000000 GHz

1, AL J\W AL
@ )T N oINS
e S .

r-20

L-40

——60

——70

——80

Center 2.4025 GHz 200 kHz/ Span 2 MHz

Date: 18.JAN.2007 18:35:15
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Mode 2: CH39 (2441MHz)

Ref 15 dBm

“RBW 30 kHz

*VBW

100 kHz

“Att 20 dB “SWT 500 ms

Delta 2 [T1 ]
0.06 dB
1.000000000 MHz

Offset 8.5 dB
+10

Marker| 1 [T1 ]|

1 PRI /AVF\J}f\k“V“

M\

-
6l 63 dBm

\\Vf\Jf.441000300 GHz
al

l-10 r\j

S|

nJ

~

~

N I

W

——20

—30

L-40

——50

——60

——70

——80

Center 2.4415 GHz

200 kHz/

Date: 18.JAN.2007 18:36:00

Span 2 MHz

LVL
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Mode 3: CH78 (2480MHz)

“RBW 30 kHz
*“VBW 100 kHz

Delta 2 [T1 ]

0.01 dB

Ref 15 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
Offset 8.5 dB Marker| 1 [T1 ]
110 1 2 7156 dBm
/«V”uvﬂx\v\ /\r_ 2|. 479000000 GHz
1 PK| ) '-\I\ ,\I\
G A \\/ nJ \\
,;}S//\// F\\\'\r\_/f\/rV/ P\\\“\r\
20
+-30
l-40
50
| -60
-70
+-80

Center 2.4795 GHz

Date: 18.JAN.2007 18:36:32

200 kHz/

Span 2 MHz

LVL
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5.3. Number of Hopping Frequency

5.3.1. Measuring Instruments

As described in chapter 6 of this test report.

5.3.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.3.3. Test Setup Layout

Lto

EUT
Spectrum Analyzer

5.3.4. Test Result See spectrum analyzer plots below

Temperature: 20.3°C
Relative Humidity: 57%

Test Engineer : __James Huang

Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
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5.3.5 Number of Hopping Frequency

® *RBW 100 kHz
*VBW 100 kHz

Ref 15 dBm “Att 20 dB *SWT 500 ms

Offset 8.5 dB

LVL

10

1 PKEgt
MAXH

110

30

== |

——50

——70

——80

Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz

Date: 18.JAN.2007 18:56:30
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5.4 Hopping Channel Bandwidth

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 300kHz.

3. The Hopping Channel bandwidth is defined as the frequency range where the power is higher than

peak power minus 20dB.

5.4.3 Test Setup Layout

EUT

5.4.4 Test Result See spectrum analyzer plots below

Temperature: 20.3°C
Relative Humidity: 57%

Test Engineer : __James Huang

Lto

Spectrum Analyzer

Channel Frequency Hopping Channel Bandwidth Plot
(MHz) (MHz) Ref. No.
00 2402 0.832 Mode 1
39 2441 0.830 Mode 2
78 2480 0.830 Mode 3

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCCID : OHH-D200
ICID : 1090-D200

Page No
Report Issued Date
Report Version

. 12 of 67
: Jan. 22, 2007
. Rev. 01

FR6D1421



-emonine FCC/IC TEST REPORT

Report No.: FR6D1421

5.4.5 Hopping Channel Bandwidth

Mode 1: CHOO (2402MHz)

®

Ref 15 dBm

“Att 20 dB

*RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.34
*SWT 500 ms 832.000000000

dB
kHz

Offset 8.5 dB Marker| 1 [T1 ]
r10 —TA[87 dBm
D1 4.71| dBm 2| 401560000 GH
1 PKigEY
1EW Hﬁmvv\m“wr
,_,/\r/ \'Wm\ LVL
I ' wlin_
-15.29 dBm AmWTUV’"WN
ol

+-30

I-40

+-50

+-60

-70

+-80

Center 2.402 GHz 100 kHz/ Span 1 MHz

Date: 18.JAN.2007 17:46:05
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Mode 2: CH39 (2441MHz)
® *RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.58 dB
Ref 15 dBm “Att 20 dB “SWT 500 ms 830.000000000 kHz
Offset 8.5 dB Marker| 1 [T1 ]
10 o od 4 —TZ[ 77 dBm
D1 6.64) dBm 2. 440560000 GHz
1 PKiSRY P
1EW|

M _ LVL
.,

13.36 dBm WA’\’W

—30

L-40

——50

——60

——70

——80

Center 2.441 GHz 100 kHz/ Span 1 MHz

Date: 18.JAN.2007 17:48:26
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Mode 3: CH78 (2480MH2z)
® *RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.22 dB
Ref 15 dBm “Att 20 dB *SWT 500 ms 830.000000000 kHz
Offset 8.5 dB Marker| 1 [T1 ]
r10 =T 39 dBm
D1 7.53| dBm d
2|.479558p00 GHz
1 PKEEY]
1EW|
| 101 | n 2 LvL
;;ﬁﬁmmﬂ -12.47 dBm ﬂHWWMvﬁﬂm
[-20
+-30
L-40
L -50
L -60
L-70
+~-80
Center 2.48 GHz 100 kHz/ Span 1 MHz
Date: 18.JAN.2007 18:30:59
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5.5 Dwell Time of Each Frequency
5.5.1 Measuring Instruments

As described in chapter 6 of this test report.

5.5.2 Test Procedure
1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 1IMHz and VBW to 1MHz.
3. Set the center frequency on any frequency would be measured and set the frequency span to zero
span.
4. The equation = 79*0.4*(1600/79)*t (t = the time duration of one single pulse )

5.5.3 Test Setup Layout

Lto

EUT
Spectrum Analyzer

5.5.4 Test Result See spectrum analyzer plots below

Temperature: 20.3°C
Relative Humidity: 57%

Test Engineer : __James Huang

Cho00
Average Hopping Package Transfer ] o
Package Mode ] Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 10.1 436 0.139 0.4
DH3 5 1710 0.270 0.4
DH5 3.4 3010 0.323 0.4
SPORTON International Inc. Page No : 16 of 67
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CH39

Average Hopping

Package Transfer

Package Mode Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 10 436 0.138 0.4
DH3 5 1730 0.273 0.4
DH5 34 3010 0.323 0.4
CH78
Package Mode Average Hopping Package Transfer Duell Time Limit
Channel Time
(us) (s) (s)
DH1 10 436 0.138 0.4
DH3 5 1710 0.270 0.4
DH5 33 3010 0.314 0.4
Remark:

Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time

79channels come from the Hopping Channel number.

1
2
3. Average Hopping Channel = hops/sweep time
4

t: Package Transfer Time(us)

SPORTON International Inc.
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5.5.5 Dwell Time

DH1 (CHO00)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.26 dB
Ref 15 dBm “Att 20 dB SWT 2 ms 1.264000 ms
Offset 8.5 dB Marker| 1 [T1 ]
r10 —57[99 dBm
o LZ2. 0000 us
SGL
i elta P [T1 g
CLRWR t1f dB
136.000000 ps
L _10 LVL
|-20
=30
|-40
t-50
D
] B K
edlludl ) bl g Aﬁk
¥ i Tt "
| -70
+-80
Center 2.402 GHz 200 ps/
Date: 18.JAN.2007 18:37:35
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® RBW 1 MHz
“VBW 1 MHz

Ref 25 dBm “Att 30 dB SWT 10 s

Offset 8.5 dB
120
| SGL
1 PKETNEN
CLRWR
LVL
L1D-H-H
LPO-H-H
| i ! g
+-50
| -60
=70
Center 2.402 GHz 1 s/
Date: 21.DEC.2006 17:57:00
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DH1 (CH39)
® RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -3.61 dB
Ref 15 dBm “Att 20 dB SWT 2 ms 1.260000 ms
Offset 8.5 dB Marker| 1 [T1 ]
r10 =571 75 dBm
r M 104-009p00 ps
SGL
o Delta P [T1 1 —
CLRWR i
n36.00dP0O0 us
10 LVL
L-20
|-30
L-40
50
L d \
y P
L adaM Ll
ﬂ\]]'\' { VU4
L-70
|-80
Center 2.441 GHz 200 ps/
Date: 18.JAN.2007 18:38:09
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® RBW 1 MHz
“VBW 1 MHz

Ref 25 dBm “Att 30 dB SWT 10 s
Offset 8.5 dB
120
SGL
1 PRy T
CLRWR
LVL
Hild
LG i 1 al 11
Il J
|-40
+-50
| -60
=70
Center 2.441 GHz 1 s/
Date: 21.DEC.2006 17:57:22
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DH1 (CH78)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -1.53 dB
Ref 15 dBm “Att 20 dB SWT 2 ms 1.256000 ms
Offset 8.5 dB Marker| 1 [T1 ]
r10 =57149 dBm
[ Bos.000poo |us
D¢g¢lta P [T1 SGL
L P L g 72 dB
CLRWR I
136 .000000 |us
|10 LVL
20
-30
40
| -50 5
A L "\, " \
y
AL 1
w
l-70
| -80
Center 2.48 GHz 200 ps/

Date: 18.JAN.2007 18:38:53
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® RBW 1 MHz
“VBW 1 MHz

Ref 25 dBm “Att 30 dB SWT 10 s
Offset 8.5 dB
120
HTR
1 PKEggile
CLRWR
| LVL
I
+-50
| -60
=70
Center 2.48 GHz 1 s/
Date: 21.DEC.2006 17:58:01
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DH3 (CHO00)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 1.87 dB
Ref 15 dBm “Att 20 dB SWT 5 ms 2.520000 ms
Offset 8.5 dB Marker| 1 [T1 ]
r10 =591 15 dBm
546-600900 ps
R - |0 Delta P [T1 ] SGL
ICLRWR| 4140 dB
1.710000 ms
l_10 LVL
L-20
-30
| -40
| -50 -
\ 5
shod Q;\Mm,lﬂi‘ oy
i U
=70
L -80
Center 2.402 GHz 500 ps/
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® RBW 1 MHz
*VBW 1 MHz
Ref 25 dBm “Att 30 dB SWT 10 s
Offset 8.5 dB
120
SGL
1 PKEIe)
CLRWR
Ld LVL
L1410
L120
L 130 I L]
J | l{l lﬁﬂ HMM
” w Ad ” () l ‘1]“"
+-50
| -60
=70
Center 2.402 GHz s/
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DH3 (CH39)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.75 dB
Ref 15 dBm “Att 20 dB SWT 5 ms 2.510000 ms
Offset 8.5 dB Marker| 1 [T1 ]
r10 —56[ 58 dBm
490 000p0d ps
SG
i Delta P [T1 ] L
CLRWR e
1.730p0q ms
|10 LVL
20
30
| -40
-50
B
¥ i
L ooy e
Wy
70
| -80
Center 2.441 GHz 500 ps/
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® RBW 1 MHz
“VBW 1 MHz

Ref 25 dBm “Att 30 dB SWT 10 s
Offset 8.5 dB
120
SGL
1 PKEgEE
CLRWR
o LVL
VRO YO T DT YO,
L4 *
+-50
| -60
=70
Center 2.441 GHz 1 s/
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® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 1.35 dB
Ref 15 dBm “Att 20 dB SWT 5 ms 2.510000 ms
Offset 8.5 dB Marker| 1 [T1 ]
0 =60 T2 dBm
] 890.00000 ps
Delta P [T1 ] SGL
B - -0 ;
CLRWR Sp4l dB
1.710000 ms
| _10 LVL
I-20
+-30
I-40
+-50
¢ B
Wy P
-70
+-80
Center 2.48 GHz 500 ps/
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®

Ref 25 dBm

“Att 30 dB

“VBW 1 MHz

Offset 8.5 dB
120
SGL
1 PKES ¢
CLRWR
R LVL
o
| 1> ] | |
B
+-50
| -60
=70
Center 2.48 GHz
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DH5 (CHO0)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.03 dB
Ref 15 dBm “Att 20 dB SWT 10 ms 3.780000 ms
Offset 8.5 dB Marker| 1 [T1 ]
r10 =58 T2 dBm
— 4. 670000—ms—~]
Delta R [JT1 ] SGL
1 Pl
CLRWR -11§9 dB
3-010000 ms
| _10 LVL
I-20
+-30
I-40
+-50
L B
y
60 @wﬂ.ﬂ Ilv/\v
-70
+-80
Center 2.402 GHz 1 ms/
Date: 18.JAN.2007 18:43:29
SPORTON International Inc. Page No . 31 0f 67
TEL : 886-2-2696-2468 Report Issued Date : Jan. 22, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID
ICID

OHH-D200
1090-D200



wonron e FCC/IC TEST REPORT Report No.: FR6D1421

® RBW 1 MHz
*VBW 1 MHz

Ref 25 dBm “Att 30 dB SWT 10 s
Offset 8.5 dB

20

SGL
3 110

0 LVL

——50

——60

——70

Center 2.402 GHz 1 s/
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DH5 (CH39)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -1.91 dB
Ref 15 dBm “Att 20 dB SWT 10 ms 3.780000 ms
Offset 8.5 dB Marker| 1 [T1 ]
r10 —57[ 7T dBm
L .570pP0 ms |
1 PREd) Delta P [T1 1 SGL
CLRWR -0} B0 dB
B_010DPP0 ms
|10 LVL
20
30
| -40
-50
L P
y
ook o bl
70
| -80
Center 2.441 GHz 1 ms/
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® RBW 1 MHz
“VBW 1 MHz

Ref 25 dBm “Att 30 dB SWT 10 s

Offset 8.5 dB
120
SGL
1 PKEEIY
CLRWR
L LVL
ﬂ o
- | I } | | } ] I |
il Wl« | k|
_4 ! L,
+-50
| -60
=70
Center 2.441 GHz 1 s/
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DH5 (CH78)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -1.82 dB
Ref 15 dBm “Att 20 dB SWT 10 ms 3.760000 ms
Offset 8.5 dB Marker| 1 [T1 ]
10 571 27_dBm
1.[830p0q ms
1 PREd) Delta P [Th ] SGL
CLRWR -3l 44 dB
3.p10pog ms
|10 LVL
L-20
30
| -40
-50
L
\ 4
e wa i Ll
70
| -80
Center 2.48 GHz 1 ms/
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® RBW 1 MHz
*VBW 1 MHz
Ref 25 dBm “Att 30 dB SWT 10 s
Offset 8.5 dB
120
SGL
1 PKEEEiILY
CLRWR
N LVL
-1
| ) | + | s |
+-50
| -60
=70
Center 2.48 GHz 1 s/
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5.6 Output Power

5.6.1 Measuring Instruments

As described in chapter 6 of this test report.

5.6.2 Test Procedure
1. The antenna port RF output of the EUT was connected to the input RF input of a power meter for

WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the EUT
antenna terminal.
2. The antenna port (RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer for

BT measurement. The cable loss has been offset before testing.

5.6.3 Test Setup Layout

10
EUT Power Meter
5.6.4 Test Result See spectrum analyzer plots below
Temperature: 20.3°C
Relative Humidity: 57%
Test Engineer : __James Huang
Channel Frequency Measured Output Power Limits Plot
(MHz) (dBm) (Watt/dBm ) Ref. No.
00 2402 5.34 1W/30 dBm Mode 1
39 2441 7.19 1W/30 dBm Mode 2
78 2480 8.15 1W/30 dBm Mode 3
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5.7 100kHz Bandwidth of Frequency Band Edges

5.7.1 Measuring Instruments

As described in chapter 6 of this test report.

5.7.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span for the

conducted measurement, and RBW/VBW=1MHz/1MHz for peak measurement and

RBW/VBW=1MHz/300Hz for average measurement in the radiated measurement.

3. The band edges was measured and recorded.

5.7.3 Test Result

Temperature: 20.3°C
Relative Humidity: 57%

Test Engineer : __ James Huang

Test Result in lower band (Channel 00) PASS
Test Result in higher band(Channel 78) PASS

5.7.4 Note on Band edge Emission

CHOO (Horizontal)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Detect
Limit Line Level Factor Loss  Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg) Mode
2389.8 49.20 -24.80 74.00 50.65 30.26 3.75 35.46 100 0 Peak
2389.8 38.49 -1551 54.00 39.94 30.26 3.75 35.46 105 59  Average

CHOO (Vertical)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Detect
Limit Line Level Factor Loss  Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg) Mode
2370.3 49.77  -24.23 74.00 51.23 30.25 3.73 35.44 100 0 Peak
2370.3 39.30 -14.70 54.00 40.76  30.25 3.73 35.44 106 325 Average
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CH78 (Horizontal)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Detect
Limit Line Level Factor Loss  Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuVv) (dB) (dB) (dB) (cm) (deg) Mode
2483.5 69.02 -4.98 74.00 70.38  30.29 3.86 35.51 100 0 Peak
2483.5 4597  -28.03 74.00 47.33  30.29 3.86 35.51 119 344  Average
CH78 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Detect
Limit Line Level Factor Loss  Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg) Mode
2483.5 46.37 -7.63 54.00 47.73  30.29 3.86 35.51 118 15 Average
2483.5 65.87 -8.13 74.00 67.23 30.29 3.86 35.51 100 0 Peak
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5.7.5 Frequency Band Edge
Mode 1: CHO0O0 (2402 MHz)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -34._.67 dBm
Ref 15 dBm “Att 20 dB “SWT 500 ms 2.399800000 GHz
Offset 8.5 dB
L10
D1 4.98 dBm
1 PKEEY]
MAXH
10 LVL
D2 -15.02 dBm
L-20
+-30 1
L-40 /’
<o L.
-60
L-70
L-80 Fi
Center 2.353 GHz 10 MHz/ Span 100 MHz
Date: 18.JAN.2007 18:33:21
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Mode 3: CH78 (2480 MHz)
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -31.85 dBm
Ref 15 dBm “Att 20 dB *SWT 500 ms 2.484400000 GHz
Offset 8.% dB
o D1 7.76| dB
' "
1 PKEEIE]
MAXH
L _hlo LVL
D2 -12.24 dBm
-l
=3 1
o) M
L-50 \] 13 'l
dMMuN“MkA)LAﬁvJ¢Jdﬁ~A”WLNMA~&wMqu$AAWKMMNMHLJWMuMM¢WWhm
L-60
=70
-804+
Center 2.527 GHz 10 MHz/ Span 100 MHz
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5.8 Radiated Emission Measurement

5.8.1 Measuring Instruments

As described in chapter 6 of this Report.

5.8.2 Test Procedures

1.
2.

3.

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth with
Maximum Hold Mode.

For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
will be repeated one by one using the quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

5.8.3 Typical Test Setup Layout of Radiated Emission

Antenna

=+

1~4m
Dipole Antenna EUT

‘ ] | v

/l\' F 3m |

0.8M

L =2 \|, Ground Plane —\

Base Station (CMU 200) T

TurnTable

Spectrum Analyzer /

Test Receiver
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5.8.4 Test Data

Temperature : 20.3 °C
Relating Humidity : 57 %
Test Engineer :__Sam Lu
Test Mode : Mode 1
Polarization : Horizontal

m The test that passed at the minimum margin was marked by the frame in the following test record

0 Level {dBuV:m) Liate: 200/-01-19
FCCCLASS-B
o
3
z
1
%30 84, 138, 192. 246. 300

Trace: (Discrete) Frequency (MHz}

Bite ¢ BCHDE-HY

Condrtion : LF-ANT(S51121) HORIZONTAL
EOT : Bluetooth Daongle (Class I)
Fowex : Fuorn Barstern
Todel : TR aDi421
hifde Blustooth, TE_CH402MEx
Diata Rate
Over Limit Readintenona Cable Preamp int Tahle
Freq level Limit Line Lewel Factor Loss Factor Fos Fos Remark
WHz dBuV/u dB dBuVin  dBu¥  dB/u dB dB ciit deg
1 233.0 25,65 -Z0.3% 46,00 4309 11.24 Z.24 30,93 = --- Peak
2 270.8 23,15 -17.85 46.00 43,93 12.66 2.53 30.96 i --- Peak
3w 208.4 33.33 -12.67 46,00 48,45 13,19  Z.63 30.94 --- --- Peak
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i Cevel TdBuvan] Date: Z007-0T-T9
FCC CLASS B
40 3 3
2 300 440, 580. T720. 860, 1000
Trace: (Discrete) Frequency {MHz)
Site ; GBCHOGHY
Conditicn . LF-ANT(251121) HORIZONTAL
EOT : Bluetooth Dongle (Class I
Fewer : Foorn Syrstem
Iodel : TR aliddl
hlcde . Bhuetooth TE_CHI0:24020F=
Diata Rate . THI
Over Limit Readintenna Cable Preamp int Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Paos Pos Remark
WHz dBu¥/n dB dBuVim  dBa¥  dB/u dB dB cil deg
| @ 300.0 33.5% -12.42 46.00 4% .67 13.21 2.63 30.93 S --- Peak
2@ 432.3 35.58 -10.42 46.00 46.85 16.31 3.26 30.83 100 159 Peak
3 av1.z 37.77 -16.23 24.00 41.98 Z1.03 5.04 30.28% --- --- Peak
g Lewvel (dBuVin) Date: 2007-01-18
3
FCC/CLASS B
59 FCC CLASS-B {AVG)
i i}
° 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (Miz)
Site - IBCHDG-HY
Condition : HF-ANTOAM10 HORIZONTAL
EOT : Bluetooth Dongle (Class T
Fourex : Foom Systemn
Iiodel : TR eD1421
Mlcde . Bhuetooth TE_CHOO0: 24020z
Diata. Fate : DH1
Over Limit Readintenna Cable Preamp 4nt Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Fos Remark
WHz dBu¥im dB dBu¥/m  dBu¥  dB/n dB dB cli deg
1 2380.8 49 20 -24 .20 T4.00 50.65 30.260 3.75 35.46 100 0 Peak
2 2329.8 38.49 -15.51 54.00 39.94 30.26 3.75 35.46 105 39 bverage
3@ 24020 91.05 0z2.42 30.26  3.77 35.46 100 0 Peak
4@ 2402.0 66,91 68.34 30.26  3.77 35.46 103 29 Average
5 24940 38.78 -15.22 54.00 40.13 30.30  3.88 35.53 105 39 bverage
5] 24940 49,82 -24.1g T4.00 51.17 30.30 3.88 35.53 100 0 Peak
Remark: #3 and #4 Fundamental Signal
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97 Lewvel (dBuvin) Date: 200/7-U01-18
FCC CLASSB
1 FCC CLASS-B {AVG)

49 WWW

0

3000 3600. 4200. 4800. 5400. 6000

Trace: (Discrete) HEsEncy (Mz)

Bite : BCHOEHTY
Condition : HF-ANT060410 HORIZON TAL
EUT . Bluetooth Demgle (Class T
Pourer : From Systemn
hizdel : TR ED1421
: Bluetooth TE_ CHOO0Z40MH=
Dieta. Rate . DH1
Over Limit Readintenna Cable Preamp 4nt Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥V  dB/m dB 4B Ci deg
1 48040 55.07 -18.93 T4.00 5Z.46 32.88%8  5.83 36.10 100 0 Peak
] 48040 41.92 -12.08 54.00 33.31 32.88%8 5.83 30.10 100 312 Average
g2 Lewvel (dBuVim) = B Date: 2007-01-18
FCC CLASS B
1
o
49M 1
° 6000 6600, 7200, 7800, 8400, 9000

Trace: (Discrete) Frequency (MHz)

Site . GCHGHY
Comdition . HF-ANTDE0410 HORIZONTAL
EUT - Bluetooth Dengle (Class T
Fourer : Foon System
Model . TR 6Di421
e . Bhuetooth TE_CHOO0: 2402z
Dias, Reae - DHI
Over Limit Readintenna Cable Preamp 4nt Tahle
Freq Level Limit Line Lewel Factor Loss Factor Pas Pos Remark
WHz dBu¥im dB dBu¥/m  dBu¥  dB/n dB dB Cli deg
1 720600 60.81 -13.1% 74,00 50.65 38.260 7.79 35.88 100 0 Peak
[ W JE0b 0 48 30 -L.hh L300 3EVIT O 3EZh INEEEEE 100 I8 hverage ]
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Liate; 200/-01-18

Lewvel {dBuvim)
a7

FCC CLASS-B

QWWWFWWM

L SRR R |
49
o 9000 9600, 10200, 10800, 11400, 12000
Trace: (Discrete) Frequency (MHz)
Site . GCHGHY
Comdition . HF-ANTDE0410 HORIZONTAL
EUT - Ehigtoocth Dengle (Class 1)
Fourer : Fron System
Model . TR &Di421
Mode : Bluetooth TE_CHIOZ240ZMHz
Diata, Feate . DHI
Over Limit Readintenna Cable Preamp 4nt Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥V  dB/m dB 4B Ci deg
1 606 .0 57.55 -16.45 T4.00 46.36 38.80 0,11 36.7Z2 100 0 Peak
2 @ ae0e.0 46,10 -7.90 54.00 34.89 38.80 Q.11 36.70 100 328 Average
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*  Test Mode : Mode 1
Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Lewel {dBuvin)
a0

Liate: 200/-01-19

FCC CLASS-B

40

3

o 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (Mhz)
Site - B3CHHY
Condition : LF-ANTE61121) VERTIC AL
EOT : Bluetooth Dongle (Class I
Powrex : Fuorn Systern
hindal : TR GD1421
hifcde ¢ Blusteeth TH_CHOO:2402H:
Data Fate . DH1
Over Limit Eeadintenna Cable Preamp tnt Table
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dB/n dB dB cil deg
1 232.2 2960 -16.40 4600 47,11 11.1%  2Z2.23 30.93 = --- Peak
2 27000 32.97 -13.03 46.00 4377 12.64 2.52 30.96 S --- Peak
3w 298 .4 37.01 -2.99 46.00 52,12 13.19 2Z.683 30.94 100 163 Peak
Level {(aBuv/m) LaTe: ZUU/-01-19
80
Fi.“.CCLA.’SS_-B
40 3 T 3
a 300 440, 580. 720. 860. 1000
Trace: (Discrete) Frequency (Wz)
Site : CHDEHY
Condition : LF-ANTE61121) VERTICAL
EUT . Bluetooth Dongle (Class I
Foraz : Fuon System
Tulede] : TR éD1421
Iode : Bluetooth T2 CHOO24000 Ha
Diata Eate : DH1
Owver Limtt Readintenna Cable Preanp Ant Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m dBu¥V dB/m dB dB ci deg
1 @ 00,0 3797 -8.23 46.00 5Z.86 13,21 Z.63 30.93 --- --- Peak
2w 432.3 35,47 -10.53 4600 4674 1631 3.26 30.83 s --- Peak
3w S65.3 36.22  -9.7% 46,00 4505 18,11 3.77 30.71 oz --- Peak
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wonron e FCC/IC TEST REPORT Report No.: FR6D1421
Level {dBuv.im) Date: 2007-01-18
17
4
FCC CLASS B
59 n FCC CLASS-B (AVG)
|
M
o 1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site - IACHDA-HY
Comdition . HF-ANT-DE0410 VER TICAL
EUT : Bluetooth Dengle (Class I
Powerx : Fuomn Srstemn
Model . TR EDI421
Mlicde . Bhuetooth TE_CHOO0: 24020z
Diata, Feae . DHI
Over Limit Readintenna Cable Preamp int Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥V  dB/n dB dB il deg
1 2370.3 49,77 2423 74,00 51.23 30.23 3.73 35.44 100 0 Peak
2 2370.3 39.30 -14.70 54,00 40.76 30.25 3.73 35.44 106 325 Average
3@ 2402.0 67 .26 68.69 30.260 3.77 35.46 106 325 Average
4@ 2402.0 93 .25 94 .67 30.260 3.77 35.46 100 0 Peak
5 2492.0 38.99 -15.01 54.00 40.34 30.30 3.88 35.53 106 325 Average
5] 2498.0 51.22 -22.78 T4.00 5Z2.57 30.30 3.88 35.53 100 0 Peak
Remark: #3 and #4 Fundamental Signal
i Level {aBuvin} Diate: 2007-01-18
FCCCLASS B
2
FCC CLASS-B {AVG)
49
0 3000 3600. 4200. 4800. 5400, G000
Trace: {Discrete) Frequéncy (Min)
Bite : MRCHOAHT
Condition : HF-ANTO60410 VERTIZAL
ENT : Bluetooth Dengle (Class T
Poner : Faorn Bystern
Medel . TR GD{421
Mcde : Bluetooth TH_CHIO24000Hx
Data Rate : DHI
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Lass Factor Pos Pos Remark
WHz dBuVin dB dBu¥/m  dBu¥  dB/m dB dB ci des
1@ 4204.0 45,64 -8.36 54.00 43.03 32.88 5.83 36.10 100 39 bverage
2 4204 .0 59.09 -14.91 74.00 56.48 32.88 5.83 36.10 100 0 Peak
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Lewvel {dBuVim)
97

Date: 2007-01-18

FCC CLASS-B

oS

o S i B CLASS BN |
e 6000 G600, 7200, 7800, 8400. 9000
Trace: (Discrete) HEeGuEncy (MHE)
) : BCHOE-HT
Conditicn : HF-ANTOEMI0 VERTIC AL
EOT : Bluetooth Dongle (Class I
Powex : Fuomn Barstern
hlcdel . TR EDI421
Mcde . Bhuetooth TE_CHI0:24020F=
Diata Rate : DHI
Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/u dB dBuVim  dBu¥  dB/u dB dB cil deg
1 7206.0 61.08 -12.92 74.00 50.92 38.26 7.79 35.8% == --- Peak
2 m 7206.0 46.85 -7.15 54.00 36.69 38.26 7.79 35.8% 100 128 hverage
97 Lewvel {dBuving Lrate: 200/-01-18
FCCCLASS B
1
e e | WW’WW
49 T
g 2000 9600, 10200. 10800. 11400, 12000

Trace: (Discrete)

Site : GCHDEHY

Frequency (MHz)

Over Limit Readintenona Cable Preamp int Tahle

Limit Line Lewvel Factor Loss Factor Pos Pos Remark

Condrtion : HF-ANTO060410 VERTICAL
EUT : Bluetooth Dongle (Class I
Powex : Fuorn Barstern
Todel : TR aD1421
Mode ¢ Bluetooth TE_CHOO 24020 H=
Diata Rate . DH1
Freq Level
MHz dBu¥/m
1 aB02.0 60,55
2 0 9B08.0 47 .80

dB dBuVim dBu¥ dB/u dB dB cil deg

-13.45 T4.00 49,35 33:.80 9.1
-6.20 54.00 36.5% 38.80 0.1

A1 36072 100 0 Peak
1 36.70 100 63 hverage
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*  Test Mode : Mode 2
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

& Level {dBuvin) Date: 2007-01-18
FCC CLASS-B
1 7
° 300 440. 580. 720. 860, 1000

Trace: (Discrete) Frequency (Whie)

Site : (BCHOGHT
Clomditinn : LF-ANTES1121) HORIZONTAL
EUT : Bluetocth Dangle (Class I
Foower : Fuom Systemn
Mcdel : TR eDi421
Mcde : Bluetooth TH_CHI92441 M=
Data Rate : DHI o
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Lass Factor Pos Pos Remark

WHz dBuV/im dB dBu¥/m dBu¥  dBE/w dB dB c deg

1 @ 432.3 34.26 -11.74 46.00 45.52 16.31 3.26 30.83 100 236 Peak

2 672.4 33.37 -12.63 46.00 41.04 1897 4.18 30.62 --- --- Peak

3 983.0 37.45 -16.55 34.00 41.52 Z21.12  5.08 30.27 --- --- Peak
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Level {dBuvim} Date: 2007-01-18
17
3
FCC CLASS-B
59 FCC CLASS-B (AVG)
L 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site : BCHEHY
Condition : HF-ANT-0R0410 HORTZONTAL
EUT - Bluetooth Dengle (Class T
Fronvex : Fuown Systerm
Mcdel : TR 6D1421
Mcde : Bluetooth TH_CH39 24410z
Data Rate : DHI
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewvel Limit Line Lewvel Factor Loss Factor Pas Pos Benark
WHz dBu¥/m dB dBu¥/m  dBu¥  dB/m dB dB a deg
1 2334.0 50.22 -23.78 74.00 S1.69 30.24 3.71 35.42 100 0 Peak
2 2354.0 38.43 -15.57 54.00 39.90 30.24 3.71 35.42 100 298 Average
3@ 2441.0  90.09 a1.47 30.28 3.82 35.47 100 0 Peak
4@ 2441.0 65.38 66.78 30.28 3.82 35.49 100 298 Average
] 2494 .0 40,86 -24.14 74.00 31.21 30.30 3.88 33.33 100 0 Peak
b 2494 .0 38.63 -15.37 54.00 39.9% 30.30 3.88 35.33 100 298 Average
Remark: #3 and #4 Fundamental Signal
o Level {dBuvV/im} Date: 2007-01-18
FCCCLASS B
1 FCC CLASS-B {AVG)
49 W—'\Wﬁe
bt e 4
g 3000 3600, 4200, 4800, 5400, G000
Trace: (Discrete) Frequency (MHz)
Site : BCHEHY
Condition : HF-ANT-0R0410 HORTZONTAL
EUT . Bluetooth Dengle (Class T
Femver : Fuown Systerm
Mcdel : TR 6D1421
Mcde : Bluetooth TH_CH39 24410z
Data Rate : DHI
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Lass Factor Pos Pos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/w dB dB ci deg
1 4282.0 55.02 -18.98 74.00 52.16 33.14 5.8 36.16 100 0 Peak
2@ 4282.0 42.76 -11.24 54.00 39.90 33.14 5.8 30.10 100 305 Average
SPORTON International Inc. Page No : 510f 67
TEL : 886-2-2696-2468 Report Issued Date : Jan. 22, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : OHH-D200
ICID : 1090-D200



wonron e FCC/IC TEST REPORT Report No.: FR6D1421

o7 Cevel TaBuvan] Date: Z007-UT-T8
FCC.CLASS B
1
) LG 5 G
a 6000 6600, 7200, 7800, 8400. 9000

Trace: (Discrete) Frequency (MHz)

Site . GUHGHY
Conditicn . HF-ANTDA0410 HORIZONTAL
ENT - Ehigtooth Dengle (Class T)
Fowet : Foon System
Model . TR EDI421
Mcde : Bluetooth TE_CHI92441MHz
Diata Rate . THI
Over Limtt Readintenna Cable Preamp int Table
Freq Lewel Limit Line Lewel Factor Loss Factor Paos Pos Remark
WHz dBu¥/n dB dBuV/m  dBu¥  dB/u dB dB cil deg
1 7323.0 58.61 -15.39 74.00 48.33 38.52 7.73 35.97 100 0 Peak
[Z@ 7oZs. 0 P4 -p.To o400 3097 2.7 T T 3097 100 J0Z hverage ]
47 Level {dBuvViny Date: 2007-01-18
FCC CLASS-B
T W . WWWWW
49
9 9000 9600. 10200. 10800. 11400. 12000

Trace: (Discrete) Frequency (MHz)

ite : BCHBHY
Condition : HF-ANTDE0410 HORIZONTAL
EUT ¢ Bluetooth Dongle (Class T
Power : Fuomn Bystern
Model : TRBDI421
Mode : Bluetooth TE_CH39;2441 Mz
Data Rate : DH1
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e Level (dBuim) Date: 2007-01-18
FCCCLASSB
M%
19 '
° 12000 12600. 13200. 13800. 14400, 15000
Trace: (Discrete) Freuency (W)
Bite - I5CHGHY
Condition . HP-ANT-DR0410 HORIZONTAL
EUT : Bluetooth Dongle (Class T)
Pourax : Fuom Swstern
hdedel . TR 6D{421
Mode . Bluetooth TE_CHI9:2441 MH=
Liata, Rate . [H1
o7 Level {(BuvV/in) Date: 2007-01-18
FCCCLASS B
19 -
° 15000 15600, 16200, 16800, 17400, 18000
Trace: (Discrete) Feeavency (MEt2)
Site - (BCHOEHY
Condition : HP-ANT-DEM10 HORIZONTAL
EUT : Bluetcoth Dongle (Class I
Poex : Fuoom Bystearn
Madal - TR 601421
Mode : Bluetooth TH_CH302441 WH=
Diata Rate ; DH1
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i Level (dBuimy) Date: 2007-01-19

FCCCLASS-B

FCC CLASS-B {AVG)

49 -
N SO U TR SR MR Sy P LY C PRSP RIS TN ot

e 18000 18600, 19200, 19800, 20400. 21000

Trace: (Discrete) Frefuency (W)

Site ;. BCHDGHY
Clondition : SHF-EHF HOFN HORIZONTAL
EOT : Bluetooth Demgle (Class I
Fewet : Foon Bystern
Tlodel : TR 601421
Ticde : Bluetooth TE_CH3I92441 MH=
Tiata Rate : DHL
o7 Level {dBuv/im) Date: 2007-01-19

FCC CLASS-B

FCC CLASS-B {AVG)

4QWMW

9 21000 21800, 22600. 23400, 24200. 25000

Trace: (Discrete) FieguEncy (MEiz)

Bite . IGCHOEHT

Condition : §HF-EHF HORN HORIZONTAL

EUT : Bluetooth Dengle (Class T

Femvex : Fuown Bystern

Ifodel : TR EDI421

Mode . Bluetooth TE_CH39;2441MH

Data Rate . DH1
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-emonine FCC/IC TEST REPORT

Report No. .

*  Test Mode : Mode 2
Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuV/m)

Date: 2007-01-18

80
FCC CLASSB
40
g 30 a4, 138. 192, 246. 300
Trace: (Discrete) Frequency (Miz)
Hite  GCHOS-HY
Conditicn . TF-ANT(51121) VERTICAL
EOT : Bluetooth Dongle (Class I
Powex : From System
Iodel ; TR &D1421
hlcde . Bhuetooth TE_CHI%:2441 MH=
Diata Rate : THI
Over Limit Readintenona Cable Preamp int Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBu¥/n dB dBuV/m dBu¥ dB/un dB dB cil deg
1 232.2 30,33 -15.4> 46,00 4306 11.18 Z2.23 30.93 --- --- Peak
2 2700 32.81 -13.19 46.00 48.61 1Z.64 Z2.32 30.96 --- --- Peak
3@ 2007 37.99 -2.01 46.00 >53.08 13.21 Z2.63 30.93 100 313 Peak
0 Lewvel {dBuvin) Lrate: 200/-U1-18
FCC CLASS-B
40 :
g 4
g 300 440, 580, T20. 260, 1000
Trace: (Discrete) Frequency (Miz)
Bite : GCHOB-HY
Condition : LF-ANTE51121) VERTICAL
EOT : Bluetooth Daongle (Class I)
Powex : Fuorn Barstern
Tulede] : TR AD1421
Tolede : Bluetooth T CH39:2441MH=
Diata Rate ;. DHI
Over Limit Readintenona Cable Preamp int Tahle
Freq level Limit Line Lewel Factor Loss Factor Fos Fos Remark
WHz dBuV/u dB dBuVin  dBu¥  dB/u dB dB ciit deg
| @ 300.0 36.47 -9.53 46.00 51.56 13.21 2.63 30.93 = --- Peak
2@ 565.3 34.68 -11.32 46.00 43.51 18.11  3.77 30.71 i --- Peak
3 H30.4 32.81 -13.19 46.00 40.84 18.60 4.02 30.63 --- --- Peak
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Report No.: FR6D1421

-emonins FCC/IC TEST REPORT
1

1TL&V€||(IH[IV."II]} Drate: Z007-UT-TF
FCC CLASS B
59 = FCC CLASS-B (AVG)
T
MJ'ILMJ\M—"’-*
o 1000 1400, 1800. 2200. 2600. 3000
Trace: (Discrete) Freguency (M
Site - [BCHDG-HT
Condition . HF-ANTDE0410 VERTICAL
EUT : Bluetooth Dongle (Class T
Fowex : Fuon System
adel : TR &D1421
hicde : Bluetooth T CHIS2MIMHz
Diata Eate : DH1
Over Limit Readintenna Cahle Preamp Ant Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBuV/in dB dBuV/m dBu¥V dB/n dB dB cil deg
1 2354.0 49,68 -24 .32 74,00 51.15 30.24 3.71 35.42 100 0 Peak
2 2354.0 38.41 -15.59 54.00 39.88 30.24 3.71 35.42 100 15 Average
3@ 2441.0 91.94 093.32 30.28 3.82 35.47 100 0 Peak
4@ 2441.0 66.93 68,33 30.28 3.82 35.49 100 13 Average
5 2494 .0 51.51 -22.49 74,00 5Z2.86 30.30 3.88 35.53 100 0 Peak
3] 2494 .0 32.94 -15.06 54.00 40.29 30.30 3.88 35.53 100 15 Average

Remark: #3 and #4 Fundamental Signal

Lewvel (dBuVim)
97

Date: 2007-01-18

FCCCLASS-B

FCC CLASS-B {AVG)

49 e e e s
° 3000 3600. 4200. 4800. 5400. 6000
e Frequency (MHz)
Trace: (Discrete)
Bite - IRCHEHT
Condition . HF-ANT-E0410 VERTICAL
ENT . Eluetooth Deangle (Class
Femvei : Fuown Bystern
Modal . TR 6DI421
Mcde . Bluetooth TE_CHI0M4 MHz
Data Rate . DHI
Ower Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Lewvel Factor Lass Factor Paos Pos Remark
WHz dBu¥./u dB dBuW/m  dBuV  dB/m 4B dB ciit dag
1 4882.0 57.31 -16.49 74.00 54.65 33.14 5.88 36.10 100 0 Peak
2@ 4882.0 43.49 -10.51 54.00 40.63 33.14 5.88 36.16 100 45 bverage
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Report No.: FR6D1421

Cevel TaBuvan)
97

Date: Z0U7-UT-T8

FCC CLASSB
1
_“_J L GJ
49M
a 6000 G600, 7200, 7800, 8400, 9000
Trace: (Discrete) Frequency (MHz)
Bite : GCHOE-HT
Conditicon ; HF-ANTOE0 VERTIC AL
EOT : Bluetooth Dongle (Class I
Powex : Fuorn Sarstern
hlcdel - TR EDI421
Tolede : Bluetooth TE_CH39:2441MH=
Diata Rate : THI
Over Limit Readintenona Cable Preamp int Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBu¥ i dB dBuV/m  dBu¥ dB/u dB dB cil deg
1 7323.0 61.98 -12.02 74.00 51.70 38.52 7.73 35.97 100 0 Peak
] 7323.0 46,42 -T.58% 54.00 36.15 38.52 T.7Z 33.97 100 323 Average

Level (dBuvimj
97

Liate: 200/-01-18

FCC CLASS-B

19

0

9000 9600. 10200. 10800. 11400. 12000

Trace: (Discrete)

Site ;. GCHDGHY

Condition : HF-ANT-0E0410 VERTICAL
EUT : Bluetooth Dengle (Class T)
Fowet : Foon System

Model . TR EC1421

ode : Bluetooth TE_CHI92441 M=
Tiata Rate : DHL

Frequency (MHz)

SPORTON International Inc.
TEL : 886-2-2696-2468
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97 Cevel TdBuvan] Date 2007 -UT-T8
FCC CLASS B
WWMW%
40
o 12000 12600. 14400. 15000
Trace: (Discrete) HESUENCY (MR iz)
Site . BCHG-HY
Ceondition : HF-ANT-OA410 VER TIC AL
EUT : Eiluetoeth Deongle (Class T
Fourer : Foon Systerm
Iiodel : TR eDl421
Ilode : Bluetooth TE CHI9 2441 MH=
Diata Rate . DH1
97 Lewvel (dBuvin) Date: 2007-01-18
FCC CLASS B
M
19
v 15000 15600. 17400, 18000
Trace: (Discrete) Frequency (MHz)
Bite : BCHOHY
Condition : HF-ANTO060410 VERTICAL
EOT . Bluetooth Dongle (Class T)
Fourer : Fron Systemn
hizdel : TR ED1421
Ilode : Bluetooth TE CHI92441 MH=
Liata, Fate : DH1
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i Level {dBuWmy} Date: 2007-01-19

FCCCLASS-B

FCC CLASS-B {AVG)

49
WWMWWWW

9 18000 18600, 192200, 192800, 20400, 21000

Trace: (Discrete) Frefuency (Mkz)

Site . BCHMGHY
Condition : $HF-EHF HCRN YERTICAL
EOT : Bluetooth Dangle (Class )
Femver : Fuown Systermn
Medel : TR 601421
Mode : Bluetooth T CHI92441 W=
Diata Rate ; DH1
97 Level {dBuV/im) Date: 2007-01-12

FCC CLASS-B

FCC CLASS-B {AVG)

4QWM

g 21000 21800. 22600, 23400. 24200. 25000

Trace: (Discrete) Frequency (MHz)

it : CHIGHT

Clondition : SHF-EHF HORN VERTICAL

EUT : Bluetooth Dongle (0lass T

Fomvex : Puown Systermn

Iodel : TR 6D{421

tcde : Bluetooth TE_CHI%2441MH=

Dats Rate : DHL
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-emonine FCC/IC TEST REPORT

Report No. .

*  Test Mode : Mode 3
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Level (aBuvan)
80

pates 200/-01-18

FCC CLASS B
ol —
. 2 2
o 30 84. 138. 192, 246. 300
Trace: (Discrete) hrequenty (WHz)
Site - [GCHDG-HY
Condition : LF-ANTE51121) HORIZCONTAL
EOT : Bluetooth Dongle (Class I
Powex ;. Fuom Srstemn
Mizdel - TR GDI421
Mlicde - Bhugtooth TE_CH78 2480z
Drata Fate . OH1
Over Limit FReadintenna Cable Preamp tnt Tahle
Freq Level Limit Line Lewel Factor Loss Factor Pos Fos Remark
WHz dBu¥im dB dBu¥/m  dBu¥V  dB/n dB dB cli deg
1 2322 25.77 -Z0.23 4600 43.28 11.18  2.23 30.93 e --- Peak
2 271.4 27,16 -18.84 46.00 42,92 12.68 2.53 30.96 s --- Peak
3 2802 27.7% -18.22 40,00 4z2.87 13.21 2.6 30.93 --- --- Peak
& Lewvel (dBuvim) Date: 2007-01-18
FCC CLASS-B
40 3
| 2
o 300 440. 580. 720, 860. 1000
Trace: (Discrete) Freuancy (Whz)
Bite : SCHOE-HY
Condition : LF-ANT(S61121) HORIZCONTAL
EUT : Bluetooth Dongle (Class I)
Pourax : Fuom Swstern
Dfzdel : TR ED1421
Iode : Bluetooth TE_CHMA0MH=
Diata FRate : DH1
Over Limit Readintenna Cable Preamp 4nt Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥V  dB/n dB dB i deg
1 4974 29.76 -16.24 46.00 39.67 17.38  3.30 30.79 --- --- Peak
P 672.4 32.50 -13.50 46.00 40.17 18,97 4.1% 30.62 100 64 Peak
3 971.3 36.73 -17.25 54.00 40.96 Z1.03  5.04 30.28 B --- Peak
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wonron e FCC/IC TEST REPORT Report No.: FR6D1421
o Level {dBuVim} Date: 200/-01-18
3
FCC CLASS-B
59 Z FCC CLASS-B (AVG)
o 1000 1400, 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency {MHz)
Site : (BCHOG-HT
Clondition : HF-ANT-OR0410 HORIZONTAL
EOT : Bluetooth Dongle (Class T
Pooret : Fuon Systermn
Iiadel - TR AD1421
Bade ¢ Blustooth T_CH7S2480MHz
Diata, Fate : DH1
Over Limit HReadlntenna Cable Preamp tnt Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/in dB dBu¥/m  dBu¥  dB/m dB dB Cil deg
1 2324 .0 50.25 -23.73 T74.00 51.73 30.23  3.69 35.40 100 0 Peak
2 23240 38.34 -15.66 54.00 39.83 30.23 3.69 35.40 119 344 bverage
3w 2480.0 96 .23 97.28 30.29 3.80 33.51 100 0 Peak
4 @ 2480.0 68.41 6977 30.29 3.86 33.5 19 344 Average
[5a 2483.0 6R.02 -4.9% 7400 Y0.38 30.29 3.8% 35.5 (i3] 0 Peak |
5 2483.5 45,97 283,03 T74.00 47.33 30.29 3.8 35.5 19 344 hverage
Remark: #3 and #4 Fundamental Signal
97 Lewel {dBuving Late: 200/ -01-18
FCC CLASS B
1 FCC CLASS-B {AVG]
19
L 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Freguency (lhz)
Site - IBCHDG-HY
Ceondition : HF-ANT-OAM10 HORIEZONTAL
EUT : Bluetooth Dongle (Class T
Powerx : Fuomn Srstemn
Iiodel : TR eDl421
Mlicde . Bhuetooth TE_CH7R 2480z
Drata. Fate . TH1
Over Limit Readintenna Cable Preamp 4nt Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥V  dB/m dB 4B Ci deg
1 49560 36.03 -17.97 T4.00 52.86 33.47 5.83 36.23 100 0 Peak
2 49560 42,76 -11.24 54,00 39.59 33.47 5.93 36.23 100 176 Average
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* Test Mode : Mode 3
Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

80 Level {dBuvin) Liate: 200/-01-18
FCC CLASS-B
7)) A E—
40 5 z
1
g 3o 84, 138. 192, 246. 300

Trace: (Discrete) Frequency (Mhz)

Site . (RCHDGHY
Condition o LE-ANTH51121) VERTICAL
EOT : Bluetooth Dongle (Class I
Powrex : Fuorn Systern
hindal : TR GD1421
Bifode : Blusteeth TH_CHS24A0MH:
Data Fate . DH1
Over Limit Eeadintenna Cable Preamp tnt Table
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dB/n dB dB cil deg
1 232.2 2873 -17.27 4600 46,25 11.1%  Z.23 30.93 e --- Peak
2 27000 36.03 -9.97 46.00 51.83 12.64  Z2.52 30.96 100 64 Peak
3 299.2 35.2% -10.72 46.00 50.37 13.21  Z.83 30.93 el --- Peak
% Lewvel (dBuVin) Date: 2007-01-18
FCC CLASS-B
40 !
2 3
° 300 440. 580. 720, 860. 1000

Trace: (Discrete) Fresuency (i)

Site - [BCHDG-HY
Clomdition - LF-ANT(E61121) VERTICAL
EUT - Bluetooth Dengle (Class T
Fourex : Foom Systemn
Model . TR 6Di421
Mode . Bluetooth TE_CH732430MHz
Dias, Reate - DHI
Over Limit Readintenna Cable Preamp 4nt Tahble
Freq Level Limit Line Lewel Factor Loss Factor Pas Pos Remark
WHz dBu¥im dB dBu¥/m  dBu¥V  dB/n dB dB i deg
1 300.0 33.1% -10.82 46.00 50.27 13.21 2.63 30.93 --- --- Peak
A 63,9 33.77 -12.23 46.00 4Z.62 18.00  3.77 30.71 = --- Peak
3 971.3 34.64 -19.36 54.00 38.85 21.03 5.04 30.28 = --- Peak
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Cevel [aBuvan)
17

Lratel 2007-01-18

FCC CLASS B
59 FCC CLASS-B {AVG)
. 1000 1400. 1800. 2200, 2600, 3000
Trace: (Discrete) Frequency {MHz)
Hite : (BCHOEHY
Comdition . HF-ANTDE0410 VER TICAL
EUT : Bluetooth Dongle (Class T
Powerx : Fuomn Srstemn
Iiodel : TR eDl421
Mlicde . Bhuetooth TE_CH7R 2480z
Drata. Fate . TH1
Over Limit Eeadintenna Cable Preamp tnt Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥V  dB/n dB dB il deg
1 23280 49,51 -24.49 74,00 51.00 30.23 3.69 35.40 100 0 Peak
2 23280 38.42 -152.58 54.00 32.91 30.23 3.60 35.40 118 13 Average
3@ 2480.0 90,27 91.63 30.29 3.86 35.51 100 0 Peak
4 @ 2480.0 62.89 70.25 30.29  3.86 35.51 118 15 Average
5@ 2423.5 46.37 -T7.63 54.00 4773 30.20  3.86 35.51 118 15 Average
6 2423.5 65.87 -8.13 T4.00 B7.23 30.20 3.86 35.51 100 0 Peak
Remark: #3 and #4 Fundamental Signal
a7 Lewel {dBuving Late: 200/ -01-18
FCC CLASS B
! FCC CLASS-B {AVG)
19
franntmtir s
L 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Freguency (lhz)
Site - IBCHDG-HY
Ceondition : HF-ANT-OA410 VER TIC AL
EUT : Bluetooth Dongle (Class T
Powerx : Fuomn Srstemn
Iiodel : TR eDl421
Mlicde . Bhuetooth TE_CH7R 2480z
Drata. Fate . TH1
Over Limit Readintenna Cable Preamp 4nt Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥V  dB/m dB 4B Ci deg
1 49560 36.38 -17.62 T4.00 53.Z21 33.47 5.83 36.23 100 0 Peak
2 49560 44,50 -9.50 54,00 41.33 33.47  5.93 36.23 100 210 Average
Remark: There is no more obvious emission except the listings above.
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5.9 Antenna Requirements

5.10.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be designed

to ensure that no other antenna except assembled by the responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.10.2 Antenna Connected Construction
The antenna used in this product is a PIFA antenna without connecter and it is considered to meet

antenna requirement of FCC.

5.10.3 Antenna Gain

The antenna gain of EUT is less than 6dBi. Therefore, it is not necessary to reduce maximum peak output

power limit.
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6. List of Measuring Equipments Used
Calibration
Instrument | Manufacturer [ Model No. | Serial No. |Characteristics Due Date Remark
Date
Spectrum ) Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 05, 2007
analyzer (0O3CHO06-HY)
. Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13, 2006 | Jul. 13, 2007
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A N/A N/A
(03CHO6-HY)
i Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 20, 2007
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Mar. 29, 2006 | Mar. 29, 2007
(03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 20, 2008
K (03CHO06-HY)
. . Radiation
HF Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 15, 2007
(03CHO6-HY)
Radiation
Turn Table HD DS 420 420/650/00 | 0 ~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A N/A
(03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement__ (150kHz ~ 30MHZz)
Contribution y
Uncertainty of ™
u(x)
Probability
dB .
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35| U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of 2 96
confidence of 95%  U=2Uc(y) '
Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)
Contl’ibution Uncertainty Of Xi
Probability u(x,)
dB o
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for
Rectangular 0.29
Frequency 1.00
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41| U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of 5 54
confidence of 95%  U=2Uc(y) '
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Uncertainty of Radiated Emission Measurement_ (1GHz ~ 40GHz)
Contribution Uncertainty of i
Probability u(x) “ Cirul)
dB o
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 [Normal(k=2)| 0.25 1 0.25
Receiver Correction +2.00 |Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 |Rectangular| 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Recelver VSWR 1= 019714 34/.0.35| U-shaped | 0.244 1 | 0244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I"1*T"2*T"3)
Combined standard uncertainty 2.36
Uc(y)
Measuring uncertainty for a level 4.7
of confidence of 95%  U=2Ue(y)
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